Items:
Value:

Power Feed Apron

Spares Counter | Myford Super 7 | Spares For Power Feed |  Power Feed Apron

MANUAL FOR SUPER 7 LATHE (POWER CROSS FEED) No. S.273 W

MANUAL FOR SUPER 7 LATHE (POWER CROSS FEED) No. S.273 W

Ref: 3524
This is a manual for the operation, installation and maintenance of a myford Super 7 lathe with a power cross feed. Comes with all the ... Read More

Quantity:  

Price: 17.00


 
LA6. 2BA x 1 3/4

LA6. 2BA x 1 3/4" SOCKET CAPHEAD SCREWS - PACK OF 5 - SC1

Ref: 15323
Pack of 5 socket caphead screws. Thread: 2BA Length: 1 3/4" Read More

Quantity:  

Price: 3.00

(3.60 Inc VAT )

 
LA7. GIB STRIP - LEADSCREW NUT  A2082

LA7. GIB STRIP - LEADSCREW NUT A2082

Ref: 417
Gib Strip For Super 7 Apron, Slides Down The Back Of the Apron And Engages With The Leadscrew Nut Assembly Read More

Quantity:  

Price: 12.50

(15.00 Inc VAT )

 
LA8. CHEESE HEAD SCREW (STRIP SECURING)  A9193

LA8. CHEESE HEAD SCREW (STRIP SECURING) A9193

Ref: 3336
Cheese Head Screw Goes Through The Powerfeed Apron And In To The Gib Strip Leadscrew Nut - A2082 Read More

Quantity:  

Price: 6.62

(7.94 Inc VAT )

 
LA9. ADJUSTING SCREW  A9194

LA9. ADJUSTING SCREW A9194

Ref: 1776
Adjusting Screw Used To Tighten Up The Leadscrew Guard To the Apron Read More

Quantity:  

Price: 3.00

(3.60 Inc VAT )

 
LA10. ADJUSTING SCREW  A9195

LA10. ADJUSTING SCREW A9195

Ref: 1258
Adjusting Screw used To Tighten Up The Gib Strip Behind The Apron, Also Holds The Leadscrew Guard A9196. Read More

Quantity:  

Price: 3.00

(3.60 Inc VAT )

 
LA11. LEADSCREW GUARD (POWER FEED)  A9196

LA11. LEADSCREW GUARD (POWER FEED) A9196

Ref: 3337
This Guard Stops Swarf From Getting Between The Leadscrew And Leadscrew Nuts, Preventing Damage Read More

Quantity:  

Price: 8.34

(10.01 Inc VAT )

 
LA13. 2BA LOCK NUTS / HALF NUTS - PACK OF 5 - SC66

LA13. 2BA LOCK NUTS / HALF NUTS - PACK OF 5 - SC66

Ref: 15326
Pack Of 5 Locknuts (Or Halfnuts) Threaded 2BA Read More

Quantity:  

Price: 3.00

(3.60 Inc VAT )

 
LA18. HAND TRAVERSE PINION  A9198/1

LA18. HAND TRAVERSE PINION A9198/1

Ref: 412
This Is The Hand Traverse Pinion That Goes Through The Handwheel And Trasmits Drive To The Power Feed Unit. Read More

Quantity:  

Price: 32.92

(39.50 Inc VAT )

 
LA20. WOODRUFF KEY No. 404 (1/8

LA20. WOODRUFF KEY No. 404 (1/8" x 1/2")

Ref: 3342
Woodruff Key 404 1/8" X 1/2" Woodruff Key 404 These Are Found All Over The Myford Lathe. Read More

Quantity:  

Price: 1.25

(1.50 Inc VAT )

 
LA21. MYFORD HANDWHEEL ASSEMBLY  A2087

LA21. MYFORD HANDWHEEL ASSEMBLY A2087

Ref: 15327
This is the handwheel for Super 7 lathes. We Can Do These In Green / Grey And Aqua, Please Just Leave A Note On The ... Read More

Quantity:  

Price: 34.00

(40.80 Inc VAT )

 
LA23. MYFORD RACK PINION ASSEMBLY  A9199

LA23. MYFORD RACK PINION ASSEMBLY A9199

Ref: 57
Rack and pinion assembly only suitable for power cross feed models. Read More

Quantity:  

Price: 29.20

(35.04 Inc VAT )

 
LA24. OIL LEVEL PLUG  A2531

LA24. OIL LEVEL PLUG A2531

Ref: 3344
Oil level plug for the front of the apron Read More

Quantity:  

Price: 9.50

(11.40 Inc VAT )

 
LA27. BEVEL GEAR CLUSTER  A9201

LA27. BEVEL GEAR CLUSTER A9201

Ref: 398
Bevelled Hardened Gear From Inside The Powerfeed Unit, Works With Oilite Bush (A7595) As You Push The Bush Through The Centre Of The Bevel Cluster. ... Read More

Quantity:  

Price: 79.00

(94.80 Inc VAT )

 
LA30. 1/4

LA30. 1/4" BSF x 1/2" CUP POINT SCREWS - PACK OF 5 - SC32

Ref: 15329
Pack of 5 cup point screws Thread: 1/4" BSF x 26TPI Length: 1/2" Read More

Quantity:  

Price: 3.00

(3.60 Inc VAT )

 
LA31. CLUTCH GEAR ASSEMBLY  A9204

LA31. CLUTCH GEAR ASSEMBLY A9204

Ref: 418
47T Clutch Gear For Myford Series 7 Lathes With Powe Feed Apron. Clutch Gear Is Used With LA45 Clutch Insert A9220 Original Myford Stock Read More

Quantity:  

Price: 60.00

(72.00 Inc VAT )

 
LA32. DRIVE GEAR  A9205

LA32. DRIVE GEAR A9205

Ref: 419
Drive gear that goes on the operating spindle Drive Gear That Slides Over The Operating Spindle (A9206) Read More

Quantity:  

Price: 35.00

(42.00 Inc VAT )

 
LA33. STEEL BALL (5mm)

LA33. STEEL BALL (5mm)

Ref: 3348
Steel ball Used In The Power Feed Apron, Steel Ball Is 5MM In Diameter. Read More

Quantity:  

Price: 2.50

(3.00 Inc VAT )

 
LA34. OPERATING SPINDLE  A9206

LA34. OPERATING SPINDLE A9206

Ref: 416
Spindle Used When Operating The Power Feed Unit Read More

Quantity:  

Price: 24.00

(28.80 Inc VAT )

 
LA36. DRIVE SHAFT  A9207

LA36. DRIVE SHAFT A9207

Ref: 414
Used In Conjunction With Operating Spindle A9206 In The Power Feed Unit Read More

Quantity:  

Price: 36.00

(43.20 Inc VAT )

 
LA37. 2BA x 3/8

LA37. 2BA x 3/8" COUNTERSUNK SCREW - PACK OF 5 - SC21

Ref: 15330
Pack of 5 countersunk screws. Thread: 2BA Length: 3/8" Read More

Quantity:  

Price: 3.00

(3.60 Inc VAT )

 
LA38. WASHER - DRIVE SHAFT

LA38. WASHER - DRIVE SHAFT

Ref: 3351
Washer Used Between The Clutch Insert (A9220) And Circlip Drive Shaft (Anderton 1400-5/8") Read More

Quantity:  

Price: 2.08

(2.50 Inc VAT )

 
LA40. KNOB OPERATING SPINDLE  A9208

LA40. KNOB OPERATING SPINDLE A9208

Ref: 415
Black Plastic Knob From The Front Of The Power feed Unit, Used To Engage And Disengage The Power Cross Feed Unit. Read More

Quantity:  

Price: 12.00

(14.40 Inc VAT )

 
LA41. OILITE BUSH FROM SERIAL NUMBER SK120965  A9210

LA41. OILITE BUSH FROM SERIAL NUMBER SK120965 A9210

Ref: 1803
Oilite Bush That Is Pushed Into The Front Of The Power feed Unit (The Hand Traverse Pinion Passes Through One Of Them), Two Are Used ... Read More

Quantity:  

Price: 8.12

(9.74 Inc VAT )

 
LA42. OILITE BUSH FROM SERIAL NUMBER SK120965  A9211

LA42. OILITE BUSH FROM SERIAL NUMBER SK120965 A9211

Ref: 1804
Oilite Bush That The Shaft Of The Rack And Pinion Assembly (A9199) Pass's Through. Inside Bore - 7/16" Read More

Quantity:  

Price: 7.00

(8.40 Inc VAT )

 
LA43. OILITE BUSH - FLANGED  A9212/1

LA43. OILITE BUSH - FLANGED A9212/1

Ref: 411
Flanged Oilite Bush For The Bevel Pinion A9200/1) To Pass Through. Inside Bore - 1" Read More

Quantity:  

Price: 12.00

(14.40 Inc VAT )

 
LA44. OILITE BUSH  A7595

LA44. OILITE BUSH A7595

Ref: 670
Oilite Bush For Fitting Inside The Gear Cluster Inside Bore - 5/8" Read More

Quantity:  

Price: 10.00

(12.00 Inc VAT )

 
LA46. STUD - GEAR CLUSTER  A9203/1

LA46. STUD - GEAR CLUSTER A9203/1

Ref: 3354
Gear Cluster Stud Goes Through The Front Og The Power Cross Feed Unit And Holds The Oil Nipple In To The Front Of The Power ... Read More

Quantity:  

Price: 10.79

(12.95 Inc VAT )

 
LA47. OIL NIPPLE (FRONT OF APRON)  65001

LA47. OIL NIPPLE (FRONT OF APRON) 65001

Ref: 3355
Oil Nipple That Works In Conjunction With The Stud - Gear Cluster (A9203/1) Oil Nipples Screws Straight In To The Stud Then In To The ... Read More

Quantity:  

Price: 3.29

(3.95 Inc VAT )

 
LA49. M6 x 1mm x 25mm SOCKET CAPHEAD SCREWS - PACK OF 5 - SC16

LA49. M6 x 1mm x 25mm SOCKET CAPHEAD SCREWS - PACK OF 5 - SC16

Ref: 15331
Pack of 5 socket caphead screws. Thread: M6 x 1 Length: 25mm Read More

Quantity:  

Price: 3.50

(4.20 Inc VAT )

 
LA52. BEVEL PINION  A9200/1

LA52. BEVEL PINION A9200/1

Ref: 410
Engages With The Bevel Cluster Gear In The Power Feed Unit Read More

Quantity:  

Price: 65.00

(78.00 Inc VAT )

 
LA55. CAM  10528

LA55. CAM 10528

Ref: 1444
Cam For Power Feed Unit, Used In Conjunction With The Lever (10528) To Engage And Disengage The Leadscrew Nut Assembly (A1975/2) Read More

Quantity:  

Price: 42.00

(50.40 Inc VAT )

 
LA56. 'O' RING  (BS/USA115)

LA56. 'O' RING (BS/USA115)

Ref: 3360
O Ring That Is Used In Conjunction With The Cam (10528) With The Eccentric Sleeve (10529) Sliding Straight Over The Top Of Them Both. Read More

Quantity:  

Price: 2.08

(2.50 Inc VAT )

 
LA57. ECCENTRIC SLEEVE  10529

LA57. ECCENTRIC SLEEVE 10529

Ref: 1443
Sleeve that is in the front of the power feed casting, and houses cam. Sleeve That Is In The Front Of The Power Feed Casting, And ... Read More

Quantity:  

Price: 39.50

(47.40 Inc VAT )

 
LA58. 5/16

LA58. 5/16" BSF x 5/8" DOG POINT SCREWS - PACK OF 5

Ref: 4652
Pack Of 5 Dog Point Screws. Thread 5/16" BSF Length - 5/8" Read More

Quantity:  

Price: 3.95

(4.74 Inc VAT )

 
LA59. LEVER (FOR CAM)

LA59. LEVER (FOR CAM)

Ref: 6118
Lever For Myford Series 7 Power Feed Unit. Works In Conjuntion With The Cam 10528 Read More

Quantity:  

Price: 8.29

(9.95 Inc VAT )

 
LA60. 2BA x 1/4

LA60. 2BA x 1/4" CUP POINT SCREWS - PACK OF 5 - SC24

Ref: 15332
Pack of 5 cup point screws Thread: 2BA Length: 1/4" Read More

Quantity:  

Price: 3.00

(3.60 Inc VAT )